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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 FUNDAMENTAL & HARMONICS RADIATED EMISSION
RESULT: Pass

5.1.3 RADIATED SPURIOUS EMISSIONS OUTSIDE BAND
RESULT: Pass

5.1.4 CONDUCTED EMISSIONS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix 1: Test Results

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Material Port Keyuan Rd., Science & Industry Park, Nanshan
Shenzhen, P.R. China.

FCC Registration No.: 752051

IC OATS Registration No.: 5077A-2

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/N Calibrated

until

Transmitter spurious emissions
Spectrum Analyzer Agilent E7405A MY45115511] 2015-01-11
Test Receiver Rohde & Schwarz| ESCS30 100307 2015-01-11
Bilog Antenna Schwarzbeck VULB9163 9163-323 2015-01-11
Loop Antenna Schwarzbeck FMZB1516 1516131 2015-01-11
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2015-01-11
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2015-01-11
Pre-Amplifier Rohde & Schwarz| o001 18394 | 3791 2015-01-11
Temp. & Humid. Chamber Gongwen HSD-500 0109 2015-01-11
Conducted Emission
Test Receiver Rohde & Schwarz| ESCS30 100307 2015-01-11
L.I.S.N. Schwarzbeck NLSK8126 8126431 2015-01-11
Pulse Limiter Rohde & Schwarz| ESH3-Z22 100815 2015-01-11
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 | 2015-01-11
Radiated Emission
Spectrum Analyzer Agilent E7405A MY45115511] 2015-01-11
Test Receiver Rohde & Schwarz| ESCS30 100307 2015-01-11
Bilog Antenna Schwarzbeck VULB9163 9163-323 2015-01-11
Loop Antenna Schwarzbeck FMZB1516 1516131 2015-01-11
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2015-01-11
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2015-01-11
Pre-Amplifier Rohde & Schwarz OC_%I{U1 18354 3791 2015-01-11

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed

outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a
regular basics using in house standards or comparisons.
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2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty
Radiated emission (below 30MHz) <*3.08dB
Radiated emission (30MHz-1GHz) <1442 dB
Radiated emission (above 1GHz) <+4.06dB
Conducted Emission <+223dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV
Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Accurate Technology Co., Ltd. Test facility located at F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan, Shenzhen, P.R. China and is listed on the US
Federal Communications Commission list of facilities and Industry Canada OATS list approved to
perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The system is a wireless PS4 remote control composed of one remote and one USB dongle. It

operates at 2.4GHz ISM frequency band.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of Remote

Technical Specification

Value

Type Designation

NS-GPS4RC101

FCC ID WP85B04001ZEN
Operating Frequency band 2403 — 2480MHz
Channel number 16

Measured Maximum Output Power(mW) 0.065

Operation Voltage

DC 3V via 2* AAA batteries

Modulation GFSK

Antenna type

Internal antenna

Antenna Gain 0dBi

Channel frequency(MHz)

2403/2409/2416/2421/2424/2428/2438/2441/2444/244
7/2461/2465/2468/2475/2480

Table 4: Technical Specification of Dongle

Technical Specification

Value

Type Designation

NS-GPS4RC101

FCCID WP85B04001
Operating Frequency band 2403 — 2480MHz
Channel number 16

Measured Maximum Output Power(mW) 0.0036

Operation Voltage

DC 5V via USB port

Modulation GFSK

Antenna type

Internal antenna

Antenna Gain 0dBi

Channel frequency(MHz)

2403/2409/2416/2421/2424/2428/2438/2441/2444/244
7/2461/2465/2468/2475/2480
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wireless mode
1. Remote transmitting
2. Dongle transmitting
B. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram

- PCB Layout - Instruction Manual
- Operational Description - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The test
modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment
The EUT was tested together with the following accessories.

Table 5: Accessories and Auxiliary Equipment

Description Manufacturer | Part No. S/N
Notebook PC Lenovo ThinkPad X240 --
Printer HP laserjet 1015 CNFG030424

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.




A TUVRheinland®

Produkte
Products

Priifbericht - Nr.: 17043197 001

Seite 10 von 21
Test Report No.

Page 10 of 21

4.5 Test Setup Diagram
Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.203

Clause 7.1.4 of RSS-Gen
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the maximum directional
gain of antenna is 0dBi for remote and dongle, and the antenna connector is designed with
permanent attachment and no consideration of replacement. Therefore the EUT is considered
sufficient to comply with the provision.

Refer to EUT photos for details.
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5.1.2 Fundamental & Harmonics Radiated Emission

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test channel
Input voltage

Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2014-09-25

FCC part 15.249(a)

Clause A2.9(a) of RSS-210
ANSI C63.4: 2003

FCC part 15.249(a)

Clause A2.9(a) of RSS-210
3m Semi-Anechoic Chamber

Low/ Middle/ High

DC 3V for remote via AAA batteries
DC 5V for dongle via USB port

A

23°C

48%

101kPa

For details refer to test plots in Appendix 1.

Pass
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5.1.3 Radiated spurious emissions outside band

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Test channel
Input voltage

Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2014-09-25

FCC Part 15.209(a)

FCC Part 15.249(d)

Clause 2.2 of RSS-210
ANSI C63.4: 2003

0.009 — 25000MHZz*

FCC Part 15.209(a)

FCC Part 15.249(d)

Clause 7.2.5 of RSS-Gen
3m Semi-Anechoic Chamber

Low/ Middle/ High

DC 3V for remote via AAA batteries
DC 5V for dongle via USB port

A

23°C

48%

101kPa

*- The EUT’s highest frequency generated and used is 2480MHz; hence the highest scan

frequency is up to 25GHz.

Seite 13 von 21
Page 13 of 21
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5.1.4 Conducted emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input voltage
Operation mode
Earthing

Ambient temperature

Relative humidity
Atmospheric pressure

2014-09-26

FCC Part 15.207
RSS-Gen Clause 7.2.4
ANSI C63.4: 2003
0.15 - 30MHz

FCC Part 15.207
Table 4 of RSS-Gen
Shield room

DC 3V for remote via AAA batteries
DC 5V for dongle via USB port

A.2

Not connected

23°C

48%

101kPa

For details refer to test plots in Appendix 1.

Pass
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6. Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : RSS-102 Issue 4 March 2010
FCC KDB Publication 447498 D01 v05r02

The separation distance of the remote should be 5mm.The measured maximum peak output
power of the remote is 0.065mW, which is far below the SAR exclusion threshold level 10 mW
(Appendix A, SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and <50 mm), hence the EUT
is excluded from SAR evaluation according to FCC KDB publication 447498 D01: Mobile and
Portable RF Exposure. Guidance v05r01.

The separation distance of the USB dongle should be 5mm. The measured maximum peak output
power of the dongle is 0.0036mW, which is far below the SAR exclusion threshold level 10mW
(Appendix A, SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and <50 mm), hence the EUT
is excluded from SAR evaluation according to FCC KDB publication 447498 D01: Mobile and
Portable RF Exposure. Guidance v05r01.

And the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause
2.5.1 of RSS-102 Issue 4 as well.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions of Remote, below 30MHz
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Photograph 3: Set-up for Spurious Emissions of dongle, below 30MHz
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Photograph 5: Set-up for Spurious Emissions of don

le, 30MHz - 1GHz

Photograph 6: Set-up for S

urious Emissions of Remote, 1GHz — 18GHz
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Photograph 7: Set-up for Spurious Emissions of dongle, 1GHz — 18GHz

Photograph 8: Set-up for Spurious Emissions of Remote, 18GHz — 25GHz
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Photograph 9: Set-up for Spurious Emissions of don

le, 18GHz — 25GHz
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A TUVRheinland®

1 Test figures of radiated spurious emission outside

band of Remote, 9 KHz-30MHz
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Low channel, Y Axis
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Low channel, Z Axis
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Middle channel, X Axis
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Att 10 dB PREAMP OFF

dBpa kHz 100 kHz 1 MH=z 10 MHz
m LER
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Middle channel, Y Axis

RBW 200 H=z
MT 20 ms

Att 10 dB PREAMP OFF

dBpa kHz 100 kHz 1 MH=z 10 MHz

T
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R PRI
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Middle channel, Z Axis

RBW 200 H=z
MT 20 ms

Att 10 dB PREAMP OFF

dBpa kHz 100 kHz 1 MH=z 10 MHz

T
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High channel, X Axis

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF

dBpa kHz 100 kHz 1 MH=z 10 MHz
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High channel, Y Axis

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF

dBpa kHz 100 kHz 1 MH=z 10 MHz
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High channel, Z Axis

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF

dBpA kHz 100 kHz 1 MH=z 10 MHz
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2 Test figures of radiated spurious emission outside
band of Remote, 30MHz-1GHz

ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
F1,Bldg A, Changyuan New Material Port Keyuan Ra, Tel:+86-0755-26503290
Scionce & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503306
Job No.  LAN2014 #6592 Polarization:  Honzontal
’ Standard  FCC Class 8 3M Radiated Power Source: DC 3V
‘ Test tem: Radiation Test Date: 2014/09/25
Temp{ C)Hum (%) 23 C/48% Time
' EUT: PS4 Media Remote Engineer Signature
| Mode TX 2403MHz Distance:  3m
| Model  NS-GPS4RC101
| Manufacturer Maxwise Group
Note
00 BN/m
| i
L owm
’ W |
| - !
w .
| 1
|
| n |
|
20 : :
i H
I \ h‘Mu-MM ,AW»W
' 1 i . meen e i ,‘M"’ . 3
|
| oo {
0008 48 S0 60 70 80 w0 400 B0 GO0 700 10000 MH:
Freq. Reading | Factor Result Limit  [Margin Height | Dagres
o (MHz) | (@BuVim) | (dB) | (dBuvim) | (dBuvim) | (dB) | P | tami | (cegy | RO
1 216.9197] 3351 -11.81 21.70 46,00 |-2430| QP
2 252.8595) 30,78 -10.76 20.02 4600 |-25.98( QP
3 5541708 3045 -3.52 26.93 4600 |-1807] QP

Page: 1 http:fiveean ate-lab.com
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-' ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

A c F1,Bkig,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen.P.R.China Fax+86-0755-26503366

Job No.  LAN2014 #693 Polarization  Vertcal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Test item: Radiation Test Date: 2014/0825

Temp( C)Hum (%} 23 C/48% Time

EUT: PS4 Media Remote Engineer Signature

Mode TX 2403MHz Distance,  3m

Model  NS-GPS4RC101
Manufacturer Maxwise Group

Note:

no EWim

—T]

30000 40 5% &0 70 6O ) 400 500 660 700 1000.0 Mkz
Freq. Reading | Factor | Result Limit  [Margin Hught | Degree
Na MHz) | @Buvim) | (@B) | (dBuvim) | (dBuvim) | (dB) | %™ | om | 1oeg) S
1 887.3978| 23.57 123 24.80 46.00 |-21.20| QP

Page 1 hitp: /ey, ate-lab.com
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503290
Sciance & Industry Park,Nanshan Shenzhen, P.R.China Fax:+856-0755-26503396

Job No.  LAN2014 #6894 Polarizaton:  Vertical
Standard  FCC Class 8 3M Radiated Power Source:  DC 3V
Testtern  Radiation Test Date: 2014/09/25
Temp{ CWHum. (%) 23 Cr48% Time
EUT: PS4 Media Remote Engineer Signature
Mode TX 2444MH2 Distance  3m
Model.  NS-GPS4RC101
Manufacturer Maxwise Group
Note:

00 dRV/m

[~ —
50
-
50
|

W0 e 22 S

30 : 3% : i $ !

20 | ! r ' W

N’l’i e
1 ; : LB A ’ (a HAE : i
0o ! ‘ :
30000 48 S50 60 70 80 =0 400 500 600 700 1000.0 MHz
Freq. Reading | Facter | Result Limit  [Margin Haight | Degres

i (MHz) | (@Buvim) | (dB) | (dBuvim) | (dBuvim) | (dB) | 7| temp | (degy | RO
1 899.6577] 22.97 128 2425 46.00 |-21.75 QP

Page: 1 hiteiveww atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Post Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R.China Fax:+B5-0755-26503386
Job No.  LAN2014 #695 Polarization.  Horizontal
Standard. FCC Ciass B 3M Radiated Power Source.  DC 3V
Testitem: Radiation Test Date: 2014/08/25
Temp( CiHum.(%} 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 2444MH2 Distance:  3m
Model NS-GPS4RC101
Manufacturer. Maxwise Group
Note
00 MNim
et 1 -
0
50 : |
40
y M 4
2 . ‘
g MWM
ao i :
000 4@ S0 &0 70 80 200 W0 S0 600 700 10000 NHz
Freq. Reading | Factor | Result Limit  [Margin Hepht | Dogree
N, MHz) | (@Buvim) | @B) | (aBuvim) | @Buvim) | (@B} | | (m) | 1oeg) o
1 239.9763| 32.54 -10.84 21.70 46.00 |-2430| QP
Z 5103558 20.77 -4.53 25.24 4600 |-2076| QP
3 556.1708| 30.91 -349 2742 46.00 |-18.58| QP
Page: 1 hitp: /v, atc-lab,com
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ACCURATE TECHNOLOGY CO,, LTD. Site: 28 Chamber
F1,Bldg,A.Changyuan New Material Port Keyuan Rd. Tel:+86-0755-26503280
Science & Industry Park Nanshan Shenzhen.P R China Fax +86-0755-26503396
Job No. LAN2014 #6356 Polarization.  Monzontal

Standard: FCC Class B 3M Radiated
Test item:  Radiabion Test

Power Source: DC 3V
Date: 2014/09/25

2

Temp( C)Hum.(%) 23 C/48% Time
EUT PS4 Media Remote Engineer Signature
Mode TX 2480MHz Distance: 3m
Model.  NS-GPS4RC101
Manufactures  Maxwise Group
Note:
700 dBVin
=1 —
=]
% , (
< —=
=

0000 40 S0 & 70 w0 WS Ga0 700 000 M
Freq. Reading | Factor Result Limit  [Margin Height | Degres
No. | (MHz) | (@Buvim) | (aB) |(dBuvim) |(aBuvim) | @By |2 | temy | oegs | Remerk
1 238.9310| 3283 -10.85 21.98 46.00 |-24.02] QP
2 2519380| 32.36 -10.77 21.59 46.00 |-24.41| QP
3 4439547 30.83 -5.86 2497 4600 |-21.03] QP
Page 1 http:ifwerw.atc-lab,com




Produkte
Products

Appendix 1

17043197 001
Page 16 of 65

A_ TUVRheinland®

8 ACCURATE TECHNOLOGY CO., LTD.
A c F1,Bidg A Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber
Tel-+86-0755-26502200

Science & Industry Park,Nanshan Shenzhen, P.R.China Fax.+86-0755-265033%6
Job No.. LAN2014 #8987 Polarizetion  Vertical
Standard. FCC Class 8 3M Radiated Power Source.  DC 3V
Test item:  Radiation Test Date. 2014/08/25
Temp{ CyHum.(%) 23 C/46% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 24B0MHz Distance:  3m
Model: NS-GPS4RC101-C
Manufacturer Maxwise Group
Note
00 EHNim
Vot 1- -
50
: |
w . ek
0
20 .
L Mw”
oo |
WO00 40 S0 &8 /0 B89 00 40 SN0 600 700 10000 NHz
Freq. Reading | Factor Result Limit  [Margin Meght | Degres
No. | owiz) | (aBuvim) | (@B) | (aBuvim) | (@Buvimy| (dBy [P | tem | toegy [ Rem
1 903.1253| 23.22 1.30 24.52 46.00 |-21.48) QP
Page: 1 hitp:/feeaw. te-lab.com
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3 Test figures of radiated spurious emission outside
band of Remote, 1GHz-18GHz

g ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,8Idg A Changyuan New Material Port Keyuan Rd, Ted +86-0755-26503290

Science & Industry Park Nanshan Shenzben,P.R China Fax:+86-0755-26503396
| Job No. LAN2014 #8680 Polarzation:  Horizontal
Standard  FCC Class B 3M Radiated Power Source:. DC 3V
Testitem. Radiation Test Date 2014/09/25
’ Temp{ CyHum.(%) 23 C/48% Time
EUT PS4 Media Remote Engineer Signature
Maode TX 2403MHz Distance: 3m

Model  NS-GPS4RC101
Manufacturer: Maxwise Group

1008 800 2000 2900 5000 6000 7000 BOSG9000 10000 0MHz
B <':/'I°H3J (ﬁéﬂi’m i:g?r (a%:w«) (dé::n\‘/'}?n] M:g)m Owace | "oy | Vg | e
1 2403.000| B7.51 -7.45 B0.06 114.00 |-33.94| peak
2 2403.000| 85.08 -7.45 7761 84,00 [-16.39] AVG
3 4806.017| 4654 -0.28 46.26 7400 |-27.74| peak
4 4B06.017| 39.87 -0.28 39.59 5400 |-14.41] AVG

Page: 1 hitp:ifwww.alc-iab com
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i ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg A Changyusn New Material Port Keyuan Rd, Tel +86-0755-26503290
Science & Industry Park, Nanshan Shenzhen PR .China Fax:+B6-0755-26503396

Job No.  LAN2014 8700

Standard. FCC Class B 3M Radiated
Testtem: Radiation Test

Temp{ CiHum. (%) 23 C/48%
EUT PS4 Media Remote
Mode TX 2403MHz

Model:  NS-GPS4RC101
Manufacturer. Maxwise Group

Polarization  Vertcal
Power Source DC 3V
Date 2014/09/25
Tme

Engineer Signature
Destance:  3m

Note:

1000 MRNim

»

»

100 i

100,000 2000 3000 5030 S0UD 7000 BOU0 B0 16000 O Mtz
Freq. Reading | Facter Result Limit  |Margin Haight | Degree

No. | wHz) | (dBuvim) | (@B) | iaBuvim) |(dBuvimy | (aB) | P | tom | icegs | P
1 2403.000| 85.85 -7.45 78.50 114.00 |-35.50| peak
2 2403 000f 8350 ~7.45 76.05 84.00 |-17.85| AVG
3 4806.025| 4595 028 4567 74.00 |-28.33| peak
4 4806.025] 3857 028 38.29 5400 |-15.71 AVG

Page:

1
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® ACCURATE TECHNOLOGY CO.,, LTD. Site: 2# Chamber
A c F1,Bidg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax +86-0756-26503396
Job No. LAN2014 #7086 Polarzation  Vertical
Standard  FCC Class B 3M Radiated Power Source:  DC 3V
Testtem  Radiation Test Date: 2014/06/25
Temp( CyHum (%) 23 C/48% Time:
EUT: PS4 Media Remote Engmeer Signature:
Mode TX 2444MHz Digtance.  3m

Model,  NS-GPS4RC101
Manufacturer: Maxwise Group

Note:

1000 dBV/m

iLL $
1000.000 2000 3000 5000 S00D 7000 S000 9000 180000 NH2

No Freq. Reading | Factor | Result Limit  [Margin Heignt | Degren
: (MHz) | (dBuVim) | (dB) | (dBuVim) | (dBuV/m) | (dB) (em) | dag) | Romat
2444000 87.08 735 | 7873 114.00 |-34.27

Detector
peak
2444.000| 85.68 -7.35 78.33 94.00 (1567 AVG
peak
AVG

4888,020 43,69 017 43.86 7400 |-3014
4888.020| 37.97 017 3814 54.00 |-15.86{

B 2 B

Page: 1 hitp./fwwe atc-iab.com
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£ ACCURATE TECHNOLOGY CO., LTD. Bite: 2% Chamber
A c F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:#86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No. LAN2014 #707 Polanization  Honzontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test ilem. Radiation Test Date: 2014/09/25
Temp( CyMHum (%) 23 C/48% Time
EUT: PS4 Media Remote Engineer Signature
Mode TX 2444MHz Distance:.  3m

Mcdel  NS-GPS4RC101
Manufacturer Maxwise Group

Note:

WOD  ENim

0
mwo 8
1000000 2000 3000 00 GOSU 7000 (000 3000 B000.0MHz
Freq. Reading | Factor Result Limit  |[Margin Hewght | Degree
No. | mviz) | aBuvim) | (08 | (dBuvim) | (@Buvimy| (@B) | | tom | sy | Feme

2444000 89.18 7.35 81.83 11400 |-3217| peak
2444000 B6.87 -7.38 79.52 9400 |-1448| AVG
15744 284 964 40.05 49.69 74.00 |-24.31| peak
15744284 -0.56 40.05 3549 5400 |-14.51] AVG

Bl w e

Page: 1 hitp: /v ate-lab.com
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o ACCURATE TECHNOLOGY CO., LTD. Site. 2% Chamber
A C F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R China Fax486-0755-265033%6
Job No.. LAN2014 708 Polarization  Vertical
Standard FCC Class B 3M Radiated Power Source: DC 3V
Testitem  Radiation Test Date: 2014/09/25
Temp( CiHum.(%) 23 Cr48% Tme
EUT PS4 Media Remote Engineer Signature:
Mcde:  TX 24B0MHz Distance  3m

Model  NS-GPS4RC101
Manufacturer Maxwise Group

Note:

100.0  dBuV/m

1000, 000 200 Jom 5000 S000 7000 80009000 180000 N2

Freq. Reading | Factor Result Limit  |Margin| Height | Degree
e (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuV/m) | (dB) (m) | (deg) | FOmw
2480.000] 87.31 7.37 79.94 114.00 [-34.06| peak

2480.000) 8493 -7.37 77.56 94.00 |-16.44| AVG
4960.270] 46.37 0.52 46.89 7400 |-27.11| peak
4960.270] 3968 0.52 40.20 54.00 [-13.80] AVG

&l Wl N -

Page; 1 hitp:/vww. atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Ste: 2# Chamber
A T c #1,Bldg, A Changyuan New Materisl Port Keyuan Rd, Tel +86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax:+88-0755-26503396

Job No, LAN2014 #709 Polarizaton.  Horizontal
Standard. FCC Class B 3M Radiated Power Source.  DC 3V
Testitern: Radiation Test Date: 2014/08/25
Temp( CyHum.(%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode:  TX 2480MHz Distance:  3m
Model  NS-GPS4RC101-C
Manufacturer. Maxwige Group
Note:

1000  diuVim

o1 —_

50

a0

m

0

S0

40

0

20

we { : H

1000 600 2000 3000 500 GODO 00D GUDD 000 TH00%.0 Mz
Freq. Reading | Factor | Result Lmit  |Margin| , Height | Dagree

M. (MHz) (dBuV/m) | (dB) | (dBuVim) | (dBuV/m) | (dB) femy | (degy | Rema
1 2480.000| 90.76 -7.37 83.39 114,00 |-30.81| peak
2 2480.000| 87.98 -7.37 80.61 9400 |-13.38| AVG
3 13030.319| 10.51 39,04 4955 74.00 |-24.45| peak
4 13030.319| -0.35 39.04 3869 5400 |-1531] AVG

Page: 1 hitp:/www,atc-lab.com
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4  Test figures of radiated spurious emission outside
band of Remote, 18GHz-25GHz

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber
Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen.P.R.China Fax:+86-0755-26503386
Job No.  LAN2014 #733 Polarization  Honzontal
Standard. FCC Class B 3M Radiated Power Source: DC 3V
Test tem. Radiation Test Dale 2014/09/25
Temp{ CNHum. (%) 23 C/48% Time
EUT PS4 Media Remote Engineer Signature
Mode TX 2403MHz Distance  3m
Model NS-GPS4RC101
Manufacturer Maxwisa Group
Note:
———— 4
00 @Wn
bt 1 —

80

70

60

= STV NP R

&0

30

20

10

no

16008 000 20000 75000 0 Mtz
Freq Reading | Factor | Result Limit  |Margin| Height | Degree
Mo (MHz) | (dBuvim) | (d8) | (aBuVim) | (@BuVim)| (dB) | " | (i | (degy | Reme
1 2495B.883| 35.20 16.53 51.73 74.00 |-22.27 peak
2 24958.888| 22.35 16.53 38.88 5400 |-15.12] AVG
Page: 1 hitp./heaww. ate-lab com
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
F1,Bldg A Changyuan New Material Port Keyuan Rd. Tel +86-0755-265032¢0
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No. LAN2014 #734 Polarization:  Vertical
Standard: FCC Class B 3M Rackated Power Source. DC 3V
Testitem  Radwation Test Date: 2014/09/25
Temp( CHHum.(%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 2403MHz Distance; 3m
Model.  NS-GPS4RC101
Manufacturer. Maxwise Group
Note:
WO dRWN/m
1 —_
80
7
80

&N
30
20
10
oo
16030000 20000 25000 0 WHz
Freq Reading | Factor | Result Limit  |Margin Heignt | Degree
No (MHz) | (@Buvim) | (d8) | (dBuvim) | (gBuvim) | (aB) | | temi | (dea) b neld
1 24983.547| 33.88 17.88 51.76 74.00 |-22.24]| peak
2 24983.547| 2236 17.88 40.24 54.00 |-13.786| AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD. Site. 2# Chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel +86-0755-26503290
Science & Indusiry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.  LAN2014 #735
Standard FCC Class 8 3M Radiated
Test tem  Radiaton Test
Temp{ CyHum.(%) 23 C/48%
EUT: PS4 Media Remote
Mode TX 2444MHz

Model.  NS-GPS4RC101
Manufacturer Maxwise Group

Polanzation  Vertical
Power Source. DC 3V
Date 2014/08/25
Time

Engmeer Signature:
Distance.  3m

Note:

00 Ve

A0 «
30
mn
10
0o
18000 000 20000 25000.0MHz
Freq. Reading | Factor Result umit  |Margin 5 Height | Degree
Nos (MHz) {dBuV/m) | (dB) [ (dBuVim) |(dBuVim)| (aB) fom) | {deg) | Feman
24876.868| 34.30 17.73 62.03 7400 |-21.97| peak
2 24876.858| 21.84 17.73 38.57 54.00 |-14.43| AVG

Page: 1 hitp:/fwerw atc-iab com
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° ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1.8idg.A Changyuan New Material Port Keyuan Rd, Tel +86-0755-26503250
Science & Indusiry Park Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396

Job No.  LAN2014 #7356 Polarzation:.  Hornzontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item  Radiation Test Date: 2014/06/25
Temp( CV¥Hum.(%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 2444MHz Distance. 3m
Mode! NS-GPS4RC101
Manufacturer. Maxwise Group
Note:

509 ®BWV/e

fomul )

B8O

” .....

0

50 Wi, A';‘ A Y A "Ll‘{l'\;\a".l. W

a

20

20

10 i

oo |

16900.000 20000 25000 0MHz
Freq. Reading | Factor | Result Limit  |Margin Heght | Degree

No- | Hz) |(aBuvim) | (d8) |(aBuvim) |(aBuvim)| (aB) | ™' | (om | wweg) [ ROm
1 24958.88%] 3564 16,53 5217 74,00 |-21.83] peak
2 24958.88¢| 23.88 1853 | 403¢ 54,00 [-1361] AVG

Page: 1 hite:/fweew. atc-lab.com
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& ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
A T c F1.Bldg.A,Changyuan New Material Port Keyuan R4, Tel:+88-0755-26503280
Science & Industry Park Nanshan Shenzhen,P.R.China Fax +86-0755-26503396

Job No. LAN2014 #737
Standard FCC Class B 3M Radiated
Testitem  Radiation Test
Temp( CyHum.(%) 23 C/48 %
EUT: PS4 Media Remote
Mode TX 2480MHz

Model  NS-GPS4RC101
Manufacturer Maxwice Group

Polarization:  Horizontal
Power Source: DC 3V
Date: 2014/08/25

Time:

Engineer Signature
Distance  3m

Note:

00 SNn

@
E
2
°
oo
10800.009 20000 250000 MH2
Freq Reading | Factor Result Limit  [Margin £ Reight | Degres
No, (MHz) (dBuVim) | (dB} | (dBuVim) | (dBuVim)| (dB) (m) | (segy | RO
1 24987105 35.04 16.52 51.56 7400 |-2244 peak
2 24867108 2275 16.52 39.27 5400 |-1473] AVG
Page: 1 hitp:iwenv. atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Ste: 2# Chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel;+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.  LANZD14 #738 Polanzation  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test dtem Radiation Test Date 2014/08/25
Temp{ C)Hum (%) 23 C/43% Time
EUT: PS4 Media Remote Engineer Signature
Mode TX 2480MHz Distance:  3m
Model NS-GPS4aRC101-C
Manufacturer. Maxwise Group
Note:

WO WV

ot —

B

]

0

bl MWWMW M

]

0

n

10

oo |

18080.000 20000 Z5000.0 WMz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No. | (mhz) | (@Buvim) | (@8) | (@Buvim) |(@Buvim) | (@B) [P | emi | ioegy | Mo
1 24876.868| 34.76 17.73 52,49 74.00 |-21.51| peak
2 24B76.858| 22.88 17.73 4061 54.00 |[-13.38| AVG

Page: 1 http fhwwee atc-lab.com
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5 Test figures of radiated spurious emission of remote,
band edge, 30MHz-1GHz

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg,A,Changyuan New Material Part Keyuan Rd, Tel+86-0755-28503280
Science & Indusiry Park,Nanshan Shenzhen,P.R.China Fax +86-0755-26503396
Job No.  LAN2014 8702 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: DC 3V
Test tem  Radiation Test Date 201490925
Temp( CYHum (%) 23 C/48 % Time:
EUT: PS4 Mediz Remote Engineer Swgnature:
Maode TX 2403MHz Distance.  3m ‘
Model! NS-GPS4RC101
Manufacturer Maxwise Group
Note:
1200 dW/in
i) —
10 T —
160
)
0 i
” (
| *
| -
' ]
| “ )
30
200 |
2310000 T ) - 24500 MHs
Freq. Reading | Factor Result Limit  [Margin Height | Degree
N (MHz) | (@Buvim) | (dB) | (@Buvim) | @Buvim) | (dB) | "™ | tem) | ideg) | e
1 2386.527| 53.02 -7.55 4547 7400 |-28.53| peak
2 2386.527| 4080 -1.55 3325 5400 |-2075| AVG

Page: 1 hitp:/Mwenw. aic-lab.com




Produkte
Products

Appendix 1
17043197 001
Page 30 of 65

A_ TUVRheinland®

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg A Changyuan New Material Port Keyusn Rd. Tel:+86-0755-26503290
Science & Industry Park.Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.  LAN2014 #705 Polarization  Vertical
Standard. FCC (Band Edge) Power Source  DC 3V
Test tem  Radiation Test Date: 2014/0825
Temp{ CyHum.(%) 23 C/48% Time:
EUT: PS4 Media Remote Engineer Signature
Mode TX 2403MH2 Distance: 3m
Model:  NS-GPS4RC101.
Manufacturer. Maxwise Group
Note:

1200 AVl

| 18 —

ne i T

100

20

80

" - =

|
]
‘ &«M

40 ! :

0 : )

200

Zneooo 24600 Mitz
Freq. Reading | Factor Result Limit  |Margin Haignt | Degree
No MHz) | @Buvim) | (@8) | (dBuvim) | (@Buvim)| (aB) | P | emi | iwegy | R
2385677 49.02 -7.54 41.48 7400 |-3252| peak
2 23B6677| 3B,57 -1.54 31.03 54.00 |-22.97| AVG
Page: 1 hitp: e ate-tab.com
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Tel +86-0755-26503290

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg.A. Changyuan New Matenal Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No,  LAN2014 #711
Standard FCC (Band Edge)
Testitem  Radiation Tesl

EUT PS4 Media Remote
Mode TX 2480MHz

Model.  NS-GPS4RC101
Manufacturer: Maxwise Group

Temp( CyHum.(%) 23 C/48%

Polarization.  Horizental
Power Source: DC 3V
Date: 2014/09/25

Time:

Engeneer Signature:
Distance 3m

Note

100 @iin
| —
10 oV~
100 -4
% o= i
™ .
O L S R |
6 |
|
(| = 3
g Prm—— L v
PRSI : WMW
T D oder000000800000000bidiitdstrcstini ittt s s e Saa s el A e ST
200
2468000 2520.0 MHs
Freq. Reading | Factor Result Limit  [Margin Height | Degres
Noo | mHz) | (dBuvim) | (d8) | (dBuvim) | (@Buvim) | (dB) |2 | tem) | amgy | Reme
1 24B3,500| 54.76 -7.37 47,38 7400 |-26.61| peak
2 24B3.500| 4538 -7.37 37.99 54.00 [-16.01] AVG
Page: 1 hitp.ihvww.atc-iab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bidg A Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber
Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax+86-0755-26503365
Job No.  LAN2014 #712 Polanzation.  Vertical
Standard: FCC (Band Edge) Power Scurce:  OC 3V
Test tem.  Radiation Test Date 2014/09/25
Temp{ CyHum.({%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 24B0MHz Distance. 3m
Model.  NS-GPS4RC101
Manufacturer. Maxwise Group
Note:
1200 BuV/m
htt: —
) HORESER 2. _
100
e S
&0 A 'h
7 :
“ |
) . Y LN T
. sl
nu...;,hum
0 A
200
2460900
Freq. Reading | Factor | Result Limit  |Mar Heght | Cegree
No. | anrz) | @Buvim) | (0B | (dBuvim) | (@Buvimy| (dB) | PN | em | o | Reme
1 2483770 54.11 -7.38 46.73 7400 |-27.27| peak
2 2483.770| 4425 -7.28 36 87 54.00 |-17.13] AVG

hitp:/vavw.atc-lab.com
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6 Test figures of radiated spurious emission outside
band of Dongle, 9 KHz-30MHz

Low channel, X direction

RBW 9 kHz
MT 20 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kHz 1 MH=z 10 MH=z
/m LEFR
120
~|
[~
[~
~
\\
T~
100
\\\\
-80
~_

I-60

9 kHz 30 MHz

Date: 26.SEP.2014 21:01:39
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Low channel, Y direction

RBW 200 H=z
MT 20 ms

Att 10 dB PREAMP OFF

dBpa kHz 100 kH=z 1 MHz 10 MH=z
/m LFR

120

I~
\\
I~
LREH \\\\\\\\
100
\\\\
80
I~
~
\\\\l

60

a0

20

N AW“\L. . d%-‘qﬂgw .

ft"!“ Y P
mm@m¢M il SR LKA

-20

9 kHz 30 MHz
Date: 26.SEP.2014 20:54:49
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Low channel, Z direction

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kH=z 1 MH=z 10 MH=z
/m LFR
120
~|
[~
I~
T
| 100
\\
-80
I~
[~~~
\\\\l
60
40
.20
! . ‘ mm&-&,& ey
Jal N e I EAgE pni
-20
"
9 kH=z 30 MH=z

Date: 26.SEP.2014

20:58:41
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Middle channel, X direction

RBW 200 H=z
MT 20 ms

Att 10 dB PREAMP OFF

dBpa kHz 100 kH=z 1 MH=z 10 MH=z

T

100

-80

I-60

40

20

WNKTMWJ e g

-20
m

9 kHz 30 MHz

Date: 26.SEP.2014 21:10:47
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Middle channel, Y direction

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF
dBpA kHz 100 kHz 1 MH=z 10 MHz
/m LFR
120
I~
[~
[~
~
\\
T~
| 100
\\
-80
I~
[~
\\\\l
60
40
20
Rl
ek
O r&h I Lﬂjnﬂ‘dnkr
PJ“‘ d ‘nﬁj Al
¢ kel Jgg
-20
"
9 kH=z 30 MH=z

Date: 26.SEP.2014 21:04:40
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Middle channel, Z direction

RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kHz 1 MH=z 10 MHz
/m LFR
120
I~
[~
[~
~
\\
I
| 100
\\
-80
I~
[~
\\\\l
60
Lao
.20
0 Mm' Aoy
i s
e bl P W oo
-20
L
9 kH=z 30 MH=z

Date: 26.SEP.2014 21:07:41
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High channel, X direction
RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kHz 1 MH=z 10 MHz
/m LER
120
\\\\\
[~
\\\
T~
| 100
\\\\
8o
\\\

I-60

40

20

-20
n

9 kHz 30 MHz

Date: 26.SEP.2014 21:21:38
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High channel, Y direction
RBW 9 kHz
MT 10 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kHz 1 MH=z 10 MHz
/m LER
120
\\\\\
[~
\\\
T~
| 100
\\\\
8o
\\\

I-60

9 kHz 30 MHz

Date: 26.SEP.2014 21:15:11
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High channel, Z direction
RBW 200 Hz
MT 20 ms
Att 10 dB PREAMP OFF
dBpa kHz 100 kHz 1 MH=z 10 MHz
/m LER
120
\\\\\
[~
\\\
T~
| 100
\\\\
8o
\\\

60
lao
20
P

[0 x r’\‘ %‘&%&x

‘[“Ju" e e g~
-20
9 kHz 30 MH=z

Date: 26.SEP.2014 21:18:20
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7 Test figures of radiated spurious emission outside
band of Dongle, 30MHz-1GHz

€ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg, A Changyuan New Material Port Keyuan Rd. Tel'+86-0755-26503290

Science & Industry Park Nanshan Sheazhen, P.R.China Fax:+86-0755-26503386
| Job No.: LAN2014 #727 Polarization.  Horizontal
| Standard’ FCC Class B 3M Radiated Power Source:  DC 5V
| Testdem  Radiation Test Date 2014/09/25 |
Temp{ CHHum.(%) 23 C/48% Time
EUT PS4 Media Remole Engineer Signature
Mode TX 2403MHz Distance  3m

Model NS-GPS4RC101
Manufacturer  Maxwise Group

Note:  Dongle
M0 Wi
et —
&0
" ]
»
_ ',,,,..w"}f"
) k ".'Anw“""J M
00 .
30000 40 S0 e 70 @ 300 400 500 K00 700 10090 MHz
Freq. Reading | Factor [ Result Limit  |Margin Height | Degree
No- | iMHz) | (dBuvim) | (dB) | idBuvimy |iaBuvim) | (dB) | ™™ | temi | foegy | ook
1 948 6607| 2442 213 26.55 46.00 |-1945] QP

Page. 1 hitp/ivaww ate-lab com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,8idg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+85-0755-26503366

Job No. LAN2014 #728

Polarzation:  Vertical

Standard.  FCC Class B 3M Radlated Power Source: DC 5V
Testiten:  Radhation Test Date: 2014/09/25
Temp.( C)Hum. (%) 23 Cr48% Time:
EUT PS4 Media Remate Engineer Signature
Mode: TX 2403MHz Distance:  3m
Model NS-GPS4RC101
Manufacturer  Maxwise Group
Note:  Dongle
mo Ve
! el 1
50
= [
23 [ B
@ J ——mereal ! i i
» : : i : : M
» | 16\\ _ e ; WJ M |
0 : WW : :
oo :

000 40 00 00 500 600 790 10D0.0 WHz
Freq, Reading | Factor | Result Limit |Margin| Height | Cegree | _
B (MHz) | (dBuVim) | (dB) | (dBuV/m) |{¢BuVim) | (dB) (cm) | (deg)
1 33.2180| 3388 -10.25 2373 4000 |-16.27| QP

Page: 1

hitp:tfwenv.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P.R.China

Site. 2# Chamber

Tel:+868-0755-26503290
Fax:+86-0755-26503396

Job No.. LAN2014 #4729
Standard  FCC Class B 3M Radiated
Testitem. Radiabon Test

Polarzaton:

Power Source. DC 5V
Date: 2014/09/25

Hornzontal

Temp( CyHum (%) 23 C/48% Time
EUT PS54 Media Remote Engineer Signature
Moae TX 2444MHz Distance  3m
Modgel  NS-GPS4RC101
Manufacturer. Maxwise Group
Ncte:  Dongle

MO BNIm

e LB —
50 i
50 1 ? Y :
: i — i = i

« ;

0

i M...,', St

ae P ; -

;Wm0 a0 50 & 0 W m 490 SO0 GOO /00 19000 MH:
Freq Reading | Factor Result Limit  |Margin 0 Meight | Degroo
No, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) fem) | (degy | ROmX
1 9256132 2313 1.73 2488 46.00 |-21.14) QP
Page; 1 bito www atc-fab com
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€ ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
A T c F1,Bldg A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax «86-0755-26503396
Job No.  LANZO14 #730 Polanzation  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test tem:  Radeation Test Date 2014/0825
Temp( C)Hum (%) 23 C/4B% Time:
EUT PS4 Media Remote Engeneer Signature
Mode TX 2444MHz Distance:.  3m

Model  NS-GPS4RC101
Manufacturer Maxwise Group

Note:  Dongle
mo eV
it 1: -_
i |
w

) -
a0
20
1w
00 : : :
V000 0 W W N W ) 400 SO0 GO0 70O 10009 MMz
Freq Reading | Factor Result Limit  [Margin Heght | Degres
o (MHz) (dBuV/m) | (dB) | (dBuVim) | (dBuVim)| (dB) Detector | icom) | (dogy | RO
1 32.9853| 3446 -10.23 2423 4000 |-1577 QP

Page: 1 hitp:/fwwar atc-tab com
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ACCURATE TECHNOLOGY CO., LTD.

F1 Bidg A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P R.China

Site: 28 Chamber

Tel +85-0755-26503290
Fax-+86-0755-26503396

Job No,. LAN2014 #731
Standard FCC Class B 3M Radialed
Testiten.  Radiaton Test
Temp( CYHum (%) 23 C/48%
EUT PS4 Media Remaote
Mede,  TX 2480MHz

Model.  NS-GPS4RC101
Manufacturer. Maxwise Group

Polarization

Power Source.  DC 5V
Date. 2014/08/25

Time,

Engineer Signature:

Distance.  3m

Vertical

Note:  Dongle
00 ARV
i —_
50
50
: [
w [:
o I I : g
20 : IR PR P W
10 me :
0o : :
W0 40 % @ M W 300 400 S0 S0 700 T000.0 MH:
Freq. Reading | Factor | Result Limit  |Margin Height | Degrea
: (MHz) (dBuVim) | (dB) | (dBuV/m) |(dBuV/m)| (dB) Oetector | iom | (dogy | Femark
1 32.9853| 3375 -10.23 2352 40.00 |-1648] QP
Page: 1 htip fhervav. ate-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
F1,Bidg A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250
Science & Industry Park Nanshan Shenzhen P.R.China Fax +86-0755-26503396
Job No.  LAN2014 8732 Polanzation  Honzontal
Standard, FCC Class B 3M Radiated Power Source: DC 5V
Test fem:  Radiation Test Date 2014/08/25
Temp.( CiMHum (%) 23 C/48% Time:
EUT PS4 Media Remole Engmneer Signature:
Mode TX 2480MHz Distance: 3m
Model NS-GPS4RC101-C
Manufacturer  Maxwise Group
Note:  Dongle
OO BVim
it 1 —
©
W

a

ol

5 A

30.000 40

400 SO0 GO0 70O 10000 MMz

Freq.
(MHz)

Reading
(dBuM/m)

Faclor
(dB)

Result
(dBuV/m)

Limit
{dBuVim)

Margin
(dB)

Deloctor

Haight
(em)

Degres

{deg) | Roman

942.0180

23.89

1.97

2586

46.00

<2014

QP

Page: 1

http:/www atc-tab com




Appendix 1 = ) .
17043197 001 A TUVRheinland”®
Produkte
Products Page 48 of 65

8 Test figures of radiated spurious emission outside
band of Dongle, 1GHz-18GHz

6 ACCURATE TECHNOLOGY CO., LTD. Site: 2% Chamber
F1.Bldg A, Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503250
Science & Industry Park,Nanshan Shenzhen P R China Fax:+86-0755-26503396

Job No. LAN2014 #7156 Pelarizatbon  Vertical
Standard FCC Class 8 3M Radiated Power Source.  DC 5V
Testitem  Radiation Test Date 2014/08/25
Temp( CWHum (%) 23 C/48% Time
EUT PS4 Media Remote Engineer Signature
Mode TX 2403MHz Distance:  3m
Mode! NS-GPS4RC101
Manufacturer Maxwsse Group
Note:  Dongle

00 dRW/im

tl: | —
"
]
b

@

) W corriiephe

40 l oy AN SO ! 9

0 WlM"u"““J" .

20

10

00 '

1080.000 200 3000 SW0 G000 7009 BODO 5000 10000 0MH2
Freq. Reading | Factor | Result Limit [Margin Faeight | Cegree ]

No. | wHz) | (dBuvim) | (08) | (@Buvim) | (dBuvim) | (dB) | PO | lem | (ang | Femen
1 2403.000] 72147 <745 64.72 191400 (4928 peak
2 2403.000] 6972 -7.45 62.27 9400 |-31.74 AVG
3 16736.686 8.39 40.95 49.35 T4.00 |-24.65| peak
4 16736.686] -0.54 40.96 40.42 5400 |-13.58| AVG

Page: 1 hitp:/; _
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2¢ Chamber
A T c F1.Bldg A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+268-0755-26503365
Job No.: LANZD14 #716 Polarization  Honzontal
Standard. FCC Class B 3M Raduated Power Source.  DC 5V
Testdem  Radiation Test Date: 2014/09/25
Temp.( C)iHum (%) 23 C/48% Time
EUT: PS4 Media Remote Enginaar Signature
Mode TX 2403MHz Distance:  3m

Model.  NS-GPS4RC101
Manufacturer. Maxwise Group

Note  Dongle
0O dBWV/m
[STE —
%0
70
&

1w

No. (':.:au‘lp <§§'ﬂ?f§§; F(adg;’ (m’f'fn; (déumV?m) N:adr'?;n e - e s
5403.000] 7492 | -745 | 6747 | 114,00 |-46.53| pesk
3403.000] 7248 | 745 | €504 | 9400 |-2696| AVG
13811382| 614 | 4040 | 4824 | 74.00 |-24.76| peak
13811392| 021 | 4010 | 3888 | 54.00 |-14.11] AVG

blwln| =

Page 1 hitp /e, atc-lab.com
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J ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel +86-0755-28503280
Science & Industry Park Nanshan Shenzhen P R.China Fax:+86-0755-26503396

Job No..  LAN2014 #720
Standard  FCC Class B 3M Radiated
Testilem  Radiation Test
Temp{ C)Hum (%) 23 C/48%
EUT P54 Media Remote
Mode TX 2444MH2

Model.  NS-GPS4RC101.
Manufacturer Maxwise Group

Polarization:  Vertical
Power Source. DC 5V
Date: 2014/09/25
Time:

Engmeer Signature
Distance:  3m

Note:  Dongle
1000 dBUWV/m
et 12 -
-«
£
m i
&
s
a0
0
20
109 ' ]
1080, 000 2000 3000 BU00 6000 7000 BOOG 3000 18000.0NH2
Freq Reading | Factor | Result Limit  |Margin 0 Heght | Degroe
. (MHz} (dBuVim) | (dB) | (dBuV/m) |{¢BuV/m)| (dB) {oml | (deg) | Feman
1 24440000 76.18 -7.35 68.83 114.00 |-45.17| pesk
2 2444000/ 7456 -7.35 87.21 84.00 |-26.78| AVG
3 4888.036| 4452 0.7 44,69 7400 |-29.31| peak
4 4888.036| 37.35 0,17 37.52 5400 | -16.48| AVG

Page 1 http wenv, alc-lab.com
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8 ACCURATE TECHNOLOGY CO,, LTD. Site: 28 Chamber
A c F1,Blda, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Sclence & Industry Park,Nanshan Shenzhen P.R.China Fax +86-0755-26503396
Job No.  LAN2014 #721 Polarzation  Horizonta!
Standard: FCC Class B 3M Radated Power Source.  DC 5V
Test tem:  Radiaton Test Date: 2014/08/25
Temp{ ClHum (%) 23 C/48% Time:
EUT: PS4 Media Remote Engineer Signature
Mode TX 2444MHz Distance:  3m

Model  NS-GPS4RC101
Manufacturer Maxwise Group

Note:  Dongle

—

100 dBuV/im

100
1002.000 200 3000 5000 GOSO 7000 BODO 3000 10000 0 M

Freq. Reading | Factor Result Limit  [Margin Heignt | Degree
No. [ Hz) | (dBuvim) | (dB) | (dBuvim) | (aBuvim) | (@B) | "™ | emi | gy | Roma
2444000 77.87 -7.35 70.52 114.00 [-43.48

peak
2444.000f 7529 -7.35 67.94 8400 (-26.08) AVG
16785473] B.47 41,10 49,57 74.00 |-2443| peak
16785.473] -0.96 41.10 4014 54.00 |-13.88] AVG

B N -
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,

Sclence & Indusiry Park.Nanshan Shenzhen P R China

Site: 2# Chamber

Tel:+85-0755-26503280
Fax +86-0755-26503396

Job No.  LAN2014 #722
Standard FCC Class B 3M Radiated
Testdem  Radmation Tesl
Temp.{ C)Hum (%) 23 C/48%
EUT PS4 Medis Remote
Mode TX 2480MHz

Model:  NS-GPS4RC101
Manufacturer Maxwise Group

Polarization

Power Source; DC 5V
Date. 2014/09/25

Time

Engineer Signature

Distance 3Im

Vartical

Note.  Dongle

W00 dBNVIm

M

30
20
e
lﬁ.ﬂ' 2000 3000 S000  G0O9 7000 BODOD 9000 18000 9Nz
Freq. Reading | Factor | Result Limit  |Margin Hesght | Degree
No- | owez) | (dBuvim) | (0B) | (dBuvim) (@BuVim) | (aB) | " | tom | (aegy | Reerk
1 2480.000| 75.71 737 | 6834 | 11400 |4566| peak
2 2480000 7317 737 | 8580 3400 |-2820| AVG
3 16542.851| 9,81 4042 | 5023 7400 |-23.77| peak
a 16542.951| -0.18 | 4042 | 4024 5400 |-13.76| AVG
Page: 1 hitp./Mwenv ate-lat com
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b ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
A c F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LANZ2014 #723 Polarizaton  Horzontal
Standard. FCC Class B 3M Radiated Power Source: DC 5V
Test item  Rackation Test Date: 2014/09/25
Temp.( ClHum (%) 23 C/48% Time
EUT PS4 Media Remote Engineer Signature
Mode TX 2480MHz Distance.  3m

Model  NS-GPS4RC101-C
Manufacturer. Maxwise Group

Note:  Dengle

1000 dBuV/im

10,0
| E——— : : S S —
1800 000 2000 3000 U0 G000 7000 B9G0 3000 10008 O N

Freq. Reading | Facter | Result Limit  |Margin Heght | Dagres
e MHz) | (dBuVim) | (6B) | (dBuVim) | (dBuVim)| (dB) Detechr | ‘yom) | aeg [ Bom=
2480.000] 78.20 | -7.37 | 7083 | 11400 |-43.17| peak

2480.000; 75.68 ~7.37 63.31 94.00 |-2569| AVG
15607 400] 9.33 40.08 4841 74.00 |-24.59| peak
15607 400| -0.37 40.08 3. 5400 |[-14.28] AVG

Slw| N -

Page: 1 htto /www.alc-lab.com
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9 Test figures of radiated spurious emission outside

band of Dongle, 18GHz-25GHz

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan New Material Port Keyusn Rd
Science & Industry Park Nanshan Shenzhen.P.R.China

Site: 2# Chamber

Tel +86-0755-26503290
Fax:+86-0755-26503396

Job No.  LAN2014 #7389

Standard: FCC Class B 3M Radialed Power Source
Test item:  Radiation Test Date. 2014/0825
Temp.{ CVHum.(%) 23 C/48% Time

EUT PS4 Media Remote
Mode:  TX 2403MHz

Engmeer Signatu
Distance:  3m

Polanzation  Vertical
0c 5v

re

Model:.  NS-GPS4RC101
Manufacturer Maxwise Group
Note:  Dongle
800 dBUV/m
bt —
80
70
60

w |
|
0
m
10
0o
| 18000000 20000 25000 0 Ntz
Freq. Reading | Factor | Result | Umd |Margin Height | Degree
No- | Hz) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (aB) | P | tem | (aeg) | Remak
24050674| 34.60 17.83 65243 74.00 |-21.57| peak
2 24950674) 2276 17.83 40,59 5400 |-13.41| AVG
Page: 1 http:/Aww.ate-lab.com
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-? ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

A c F1,Bidg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503260
Sclence & Industry Park,Nanshan Shenzhen.P.R.China Fax +86-0755-26503396

Job No.  LAN2014 #740 Polarization:  Horzontal

Standard FCC Class B 3M Radiated Power Source: DC 5V

Testitem  Radiation Test Date: 2014/089/25

Temp( CHHum. (%) 23 C/aB% Time

EUT PS4 Media Remote Engineer Signature

Maode  TX 2403MHz Distance.  3m

Model,  NS-GPS4ARC10t
Manufacturer Maxwise Group

Note:  Dongle
00 AW
et 1 —
"
n
&0
= UUETS R T TR AN W S | .—MWWWMWW“
40 L
0
2
1
o ;
18009000 0000 25000.0 NH:2
Freq, Reading | Factor | Result Limit  [Margin Height | Degres
No | aaHz) | @Buvim) | (aB) | (dBuvim) |(dBuvim) | (dB) | P | tom) | tdeg) | R
1 24917,845| 35.03 16.55 51.58 T4.00 |-22.42| peak
2 24917.845| 2240 16.55 38.95 54.00 |-15.05| AVG

Page: 1 hitp:/hwvav.ate-lab.com
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& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg A, Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503280
Science & Industry Park Nanshan Shenzhen,P,R.China Fax+86-0755-26503396
Job No.  LAN2014 #741 Polanzation,  Horzontal

Standard FCC Class B 3M Radiated
Testitem  Radiabon Test

Temp.( C)Hum (%) 23 C/48%
EUT:
Mode
Model.  NS-GPS4RC101
Manufacturer Maxwise Group

PS4 Media Remote
TX 2444MHz

Power Source:  DC 5V
Date: 2014/09/25

Time

Engineer Signature:
Distance

Im

Note:  Dongle
900 dBuV/m
Tt 1 —
8o
n
o
T MR MAN LS e o o AN AN i PN M
w i
30
20
10
00
16020.000 20000 T 75000 oMb
Freq. Reading | Factor | Result Limit  [Margin Hisght | Degree
No- | (MHz) | (dBuvim) | (a8) | (dBuvimj (dBuVim) | (aB) | " | tomi | jong) | Remer
1 24042 463] 3572 1654 52.26 7400 |-21.74| peak
2 24942 463! 23.47 16.54 40.01 5400 |-13.8%8 AVG
Page: 1 hitp:iweny, ate-lab.com
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an

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg A, Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber
Tel:+86-0755-26503290

Seience & Industry Park,Nanshan Shenzhen P.R.China Fax +86-0755-26503396

Job No.. LAN2014 #742 Polarizabon:  Vertical
Standard. FCC Class B 3M Radiated Power Source:.  OC 5V
Tesl item  Radkaton Test Date. 2014/09/25
Temp.( CNHum. (%} 23 C/4B8% Tme.
EUT PS4 Media Remole Engineer Signature
Mode TX 2444MHz Distance.  3m
Maodel NS-GPS4RC101-C
Manufacturer. Maxwise Group
Note.  Dengle

00 dBUV/m

[0 —

a0

n ........

@

’MWMW‘M M LAAMLE A AR ,

“

30

E]

10

0.0

16080008 20000 Z5R00 0MMz
Freq. Reading | Factor | Resuit Limit  |Margin Heigh! | Degree
No. | mHz) | (@Buvim) | (@B) | (dBuvim) |(@Buvim) | (@B) [ ™ | tem | waegy | Reme
1 248B5.058| 3484 17.74 52.58 7400 |(-2142| peak
2 248B5.058| 22.68 17.74 40.42 54.00 |-13.58] AVG
Page: 1 http: ey atc-dab com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job No

LAN2014 #743

Standard FCC Class B 3M Radiated

Polarzeton  Verical
Power Source: DC 5V

Test tem: Radiation Test Date- 2014/08/25
Temp( CyMHum.(%) 23 C/48% Time:
EUT PS4 Meda Remote Engineer Signature:
Mode.  TX 2480MHz Distance: 3m
Model:  NS-GPS4RC101
Manufacturer Maxwsse Group
Note:  Dongle
W0 BN
Tesil 1 -
=
n
80
— .
&
30
o
10
0o ==
18000 000 0000 25000 0 Mtz
Freq. Reading | Factor | Resull Limit  [Margin Height | Degres |
N {MHz) (dBuV/m) | (dB} | (dBuVim)} |(dBuVim) | (dB) Detoctor | cemy | (dea.)
1 24893251 3408 17.75 51.80 7400 |-22.20| peak
2 24893251 22.31 17.75 40,06 5400 |-13.84] AVG

Page: 1
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J ACCURATE TECHNOLOGY CO., LTD. Site. 2# Chamber
A C F1 Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R.China Fax;+86-0755-26503396

Job No.: LANZ2014 #744 Polanization  Horzontal
Standard, FCC Class B 3M Radiated Power Source: DC 5V
Testitem Radiation Test Date. 2014/09/25
Temp( CHHum.(%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode:  TX 2480MHz Destance  3m
Model  NS-GPS4RC101-C
Manufacturer. Maxwise Group
Note:  Dongie

W00 A8V

I it —

%0

m

@

" § 53 %

“w 4

k]

20

0

80

16000, 008 20000 25000.0 Nz
Freq. Reading | Faclor | Result Limit  [Margin rieght | Degrea

No. | iarz) | (@Buvim) | (aB) | (dBuvim) |(dBuvim) | (dB) | P | tem | toeg | P
1 24876.868| 3542 16.58 52.00 7400 |-22.00 peak
2 24876.868 23.08 16.58 39.66 5400 |-14.34] AVG

Rage:. 1 hitp:/vww ate-lab. com
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10 Test figures of radiated spurious emission of Dongle,
Band edge

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Nanshan Shenzhen.P_R.China Fax +86-0755-26503396
Job No.. LAN2014 #4718 Polanzation:  Horizontal
Standard  FCC (Band Edge) Power Source:  DC 5V
Testitem  Radiation Test Date: 2014/08/25
Temp( C)Hum (%) 23 C/48% Time
EUT PS4 Medis Remote Engineer Signature
Mode TX 2403MHz Distance: 3m
Model.  NS-GPS4RC101
Manufacturer Maxwise Group
Note:  Dongle
L y =
1200 dBuV/m
itl:
A ———
100
o
70
50
— !
% | : [
l
4 .
= ; = :
w0
2318.000 ) 24600 NH2
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | MMz | @Buvim) | (B) | (dBuvim) | @Buvim)| (aB) | 2™ | emi | asa) | Femon
1 2388785, 45.09 «7.53 37.56 74.00 |-35.44| peak
2 2388.785] 3483 -7.63 27.30 5400 |-26.70| AVG

Page: 1 http:ifweny. ate-lab. com
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ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg A Changyuan New Material Port Keyuan Rd,

Site. 2# Chamber
Tel:+86-0755-26603290

Secience & Industry Park,Nanshan Shenzhen,P.R.China Fax +86-0755-26503396
Job No.: LAN2014 #719 Polanization  Vertical
Standard. FCC (Band Edge) Power Source:. DC 5V
Tes! ilem'  Radiation Test Date: 2014/06125
Temp.( C)Hum. (%) 23 C/48% Time:
EUT PS4 Media Remote Engineer Signature
Mode TX 2403MHz Distance:  3m
Model NS-GPS4RC101
Manufacturer. Maxwise Group
Note  Dongle
1200 dBUV/m
™18 —
10 -
A A AP LA NS S0
26800 Mitz
Freq. Reading | Factor Result Limit  |Margin Heght | Degreo
Noo | Hz) | (dBuvim) | (aB) | (dBuvim) | (@BuMim) | (@B) | %™ | tom | toeg) | FOma
1 2382.468| 4480 -7.58 37.22 74.00 -38.78[ peak
2 2382488 3382 +7.58 26.04 54.00 -27,96{ AVG
Page: 1 hitp:/ivavw atc-lab com
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o ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
A T c F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tei+86-0755-26503200

Science & Industry Park,Nanshan Shenzhen P.R.China Fax +86-0755-265033%6
Job No,. LAN2014 #725 Polanization:  Honzontal
Standard. FCC (Band Edge) Power Source.  DC 5V
Test tem:  Radiation Test Date: 2014/08/25
Temp.( C)HHum.(%) 23 C/4B % Time
EUT PS4 Media Remote Engineer Signature:
Mede TX 2480MHz Distance:  3m

Modet:  NS-GPS4RC101
Manufacturer Maxwise Group

Note:  Dongle
1200  dBWim
[T T—
110 T
160
= .
w0
n
60
. I
‘wwmwk g Mgt A Ao
30 OO N A SR 22 e ee TSt S | REeas 055
200
2460 000 25000 Mtz
Freq Reading | Factor Result Limit  [Margin Heght | Degree
No. | Hz) | (@Buvim) | (9B) | (dBuvim) | (dBuVim) | (aB) | P | emt | (aeny | Remerk
2433730 4575 -7.37 38.38 74.00 |-3562| peak
2 2483.730| 32867 ~7.37 25.30 54.00 |-2B.70| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 22 Chamber
F1.Bldg,A Changyusan New Material Port Keyuan Rd. Tel +86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job N

0.0 LAN2014

#726

Standard. FCC Part 15 PEAK 2.4G

Polarization.  Vertical
Power Source: DC 5V

Testtemn: Radiation Test Date: 2014/0925
Temp{ C)Hum (%) 23 C/48% Time
EUT: PS4 Media Remote Engineer Signature
Mode TX 2480MHz Destance:  3m
Model  NS-GPS4RC101-C
Manufacturer: Maxwise Group
Nots:  Dongie
1200 dRuVim
(SR —
1o it 2 -
100
n
0
w
50
50
0 2
T i da B o Y PP LA B P
= 3
<
»ne
2450000 75000 WHz
Freq. Reading | Faclor Result Limit  |Margin Height | Degree
No. | (Hzy | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (aB) | ™ | iemi | ey | et
1 2484292 4569 -7.38 3831 7400 |-3569| peak
2 2484 292 3277 -7.38 2539 5400 |-28.81| AVG

Page: 1
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11 Test figures of conducted emission

ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD EN 55015

EUT: P34 Media Remote M/M:MN3-GF34RC101
Manufacturer: Maxwise Group

Operating Condition: Transmitting

Test Jite: 1#5hielding Foom

Operator: LAl

Test Specification: N 120V/60Hz

Comtne nt : Mains Port

Start of Test:

SCAN TABLE:
Short Description:

z014-9-26 /

"V 150K-30MH= fin"

SUEB STD VTERMZ 1.70

Start Stop 3tep Ietector Meas. IF Transducer
Freguency Fregquency Width Time Eancdmw.
150.0 kHz 30.0 MH= 4.5 kH= QuasiPeak 1.0 = 2 kH= LISM (EZH3I-Z5)
Averace
Level [dB W]
20 r- T T rCTTTTrhaIT T T T T T T T T T~ TTTTIT T AT T I T AT AT r I T T T T T T T T { il
I I I [ 1 I 1 1 I 1 LI B | 1 1
Fo F-——t--t--F-t-t-Ft--——————-—- T-——-- t-——t-—A-—t-A—t—fFr-Im————— ——— - ———-- -
I I [ 1 I 1 1 I 1 LI B | 1 1
0 T 4 Sl Skl | : : : : : : :
507~ T sboodoobodobotdooo oo Ao EEEer T e e e : :
a0 L LR ey B oo
d L 1 1 1 LI | L
30 FET-T-FT---—---—- ™y 3
20 Y
1 e [t I |
10 T
I I I [ I
o Lo !
GO0k 300k 1M Zhd Shd dhd Ghi Gibd Shi 0K 2004 S0hd
Frequency Hz]
w w w MET A-04i6-01_fin
+ 4+ + MED A-0d:6-01_find
MEZ &-0di6-01_pz=
MED 2-03:6-01_pred
LI TLC L5E ¥ QF Yoltage QF
e TLIM TLC 15E ¥ AW Yoltage AW
MEASUREMENT RESULT: "A-0926-01_fin "
2014-9-26
Freguency Level Transd Limit Margin Detector Line PE
MH= AEpv dE AdEpv dE
0.196000 52.10 1i0.6 54 11.7 QP N GHD
3.120800 38.30 11.7 56 7.7 QP N GHD
5.636000 3&.30 11.8 &0 27.7 QP N GHD
MEASUREMENT RESULT: "A-0926-01_fin2 "
2014-9-2¢
Freguency Level Tran=sd Liwmit Margin Detector Line PE
MH= ABpv dE AEpv dE
0.z206000 33.30 i0.6 53 20.1 AV N GHD
3.206000 29,10 11.7 £ 16.92 AV M GMND
5.4z20000 27.30 11.8 50 22.7 AV i) GHD
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ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FN 55015

EUT: P34 Media Remote M/N:NS-GPS4RC101
Maxwise Group

Manufacturer:

COperating Condition: Transmwmitting

Test 3ite:
Operator: LAN

1#3hielding Room

Test Specification: L 120V/60Hz

Contne nt :
3tart of Test:

Mains Port
2014-9-26 /

SCAN TABLE: "V 150K-30MHz fin"

Short Description:
Start Stop Step
Frequency Fredquency Width
150.0 kHz 30.0 MH=

4.5 kH=

3UE STD VWTERMZ 1.70
Detector Meas.
T ime
CQuasiPesk 1.0 =
Lverage

IF Transducer
Banduw.
2 kH= LISM(ESH3-Z5)

Level [4B00]
a0
70
Ga

--
I

-

a0

30
20 s

qob-—-Llip A-Gl s g 1t _1_ O 01 ________1__ A1 g 1 1 ]

10
1 1 1
D 1 1 1
150k 200k 400k GO0k 200k 2hd ZM < Shd Ghd Shl 100 20m Z0h
Frequency Hz]
w m x MER A-08ZF-0i_fin
4+ + + MEI A-093f-0i_sfint
MEZ &-09i6-0i_pre
MES &-0926-08_pref
e LIM  FLC 15E ¥ QF Veltage OF
e LIM FIT 15E ¥ AR Voltage A%
MEASUREMENT RESULT: '?k0926-02_fin”
2014-9-Z268
Frequency Lewel Transd Limit Margin Detector Line PE
MH=z dBpv dbB dBpv db
0.15z000 51.60 10.6 64 iz.3 QP L1 GHND
3.1s1000 36.60 11.7 56 19.4 QP L1 GHND
5.zg7000 34.00 11.58 a0 Ze.0 QP L1 GHND
MEASUREMENT RESULT: ’¥P0926—02_fin2"
2014-9-Z268
Frequency Lewel Transd Limit Margin Detector Line PE
NH=z dBpv dbB dBpv db
0.z0z2000 34.70 10.6 54 18.85 AV L1 GHND
3.134000 26.50 11.7 46 19.5 ALV L1 GHND
5.473500 25.90 11.58 50 24.1 AV L1 GHND




